SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 43.21 -30.79 74 59.41 325 10.2 58.9 400 262 P H
4874 36.6 -17.4 54 52.8 325 10.2 58.9 400 | 262 A H
7311 43.25 -30.75 74 52.7 36.56 12.42 58.43 - - P H
11355 48.91 -25.09 74 55.84 39.01 14.93 60.87 - - P H
11355 39.14 -14.86 54 46.07 39.01 14.93 60.87 - - A H
14490 48.38 -25.62 74 54.18 40.51 16.86 63.17 - - P H
14490 39.61 -14.39 54 45.41 40.51 16.86 63.17 - - A H
18000 52.82 -21.18 74 48.01 43.1 18.95 57.24 - - P H
18000 43.05 -10.95 54 38.24 43.1 18.95 57.24 - - A H

H

H

802.11b
H
CH 06
4874 45.01 -28.99 74 62.41 31.3 10.2 58.9 100 18 P \%
2437MHz

4874 41.04 -12.96 54 58.44 31.3 10.2 58.9 100 18 A \%
7311 43 -31 74 52.69 36.32 12.42 58.43 - - P Vv
11070 50.98 -23.02 74 56.66 40.39 14.79 | 60.86 - - P \Y
11070 41.21 -12.79 54 46.89 40.39 14.79 60.86 - - A \%
14475 49.6 -24.4 74 54.6 41.33 16.85 63.18 - - P \Y,
14475 40.83 -13.17 54 45.83 41.33 16.85 63.18 - - A \%
17985 57.92 -16.08 74 48.15 48.1 18.94 57.27 - - P Vv
17985 48.15 -5.85 54 38.38 48.1 18.94 57.27 - - A \%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 42.78 -31.22 74 58.78 32.7 10.25 58.95 400 62 P H
4924 36.09 -17.91 54 52.09 32.7 10.25 | 58.95 | 400 62 A H
7386 43.07 -30.93 74 52.74 36.18 12.44 58.29 - - P H
11040 49 -25 74 56.48 38.6 14.78 60.86 - - P H
11040 39.23 -14.77 54 46.71 38.6 14.78 60.86 - - A H
14490 48.43 -25.57 74 54.23 40.51 16.86 63.17 - - P H
14490 39.66 -14.34 54 45.46 40.51 16.86 63.17 - - A H
18000 51.53 -22.47 74 46.72 43.1 18.95 57.24 - - P H
18000 41.76 -12.24 54 36.95 43.1 18.95 57.24 - - A H
H
H
802.11b
H
CH11
4924 4451 -29.49 74 61.81 31.4 10.25 58.95 100 17 P \%
2462MHz
4924 39.92 -14.08 54 57.22 31.4 10.25 58.95 100 17 A \%
7386 43.23 -30.77 74 52.82 36.26 12.44 58.29 - - P Vv
10935 50.22 -23.78 74 55.9 40.47 14.72 60.87 - - P \%
10935 40.46 -13.54 54 46.14 40.47 14.72 60.87 - - A \%
14490 49.18 -24.82 74 54.12 41.37 16.86 63.17 - - P \%
14490 40.42 -13.58 54 45.36 41.37 16.86 63.17 - - A \%
18000 56.87 -17.13 74 46.76 48.4 18.95 57.24 - - P Vv
18000 47.1 -6.9 54 36.99 48.4 18.95 57.24 - - A \%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.8 63.65 -10.35 74 56.56 27.36 16.56 | 36.83 | 100 55 P H
2390 50.1 -3.9 54 43.01 27.36 16.56 | 36.83 | 100 55 A H
* 2412 112.46 - - 105.26 27.42 16.6 36.82 | 100 55 P H
* 2412 104.97 - - 97.77 27.42 16.6 36.82 | 100 55 A H
H
802.11g
H
CHoO1
2389.695 58.56 -15.44 74 51.47 27.36 16.56 | 36.83 | 300 267 P \Y
2412MHz
2390 47.46 -6.54 54 40.37 27.36 16.56 | 36.83 | 300 267 A \Y
* 2414 100.29 - - 93.08 27.43 16.6 36.82 | 300 267 P \Y
* 2414 93.48 - - 86.27 27.43 16.6 36.82 | 300 267 A \Y
\Y
\Y
* 2462 108.26 - - 100.83 27.55 16.68 36.8 100 89 P H
* 2462 100.67 - - 93.24 27.55 16.68 36.8 100 89 A H
2483.64 62.48 -11.52 74 54.93 27.63 16.71 | 36.79 | 100 89 P H
2483.52 49.57 -4.43 54 42.02 27.63 16.71 | 36.79 | 100 89 A H
H
802.11g
H
CH 11
* 2462 102.31 - - 94.88 27.55 16.68 36.8 350 262 P \Y
2462MHz
* 2462 94.81 - - 87.38 27.55 16.68 36.8 350 262 A \Y
2483.52 59.23 -14.77 74 51.68 27.63 16.71 | 36.79 | 350 262 P \Y
2483.52 46.86 -7.14 54 39.31 27.63 16.71 | 36.79 | 350 262 A Y
\Y
\%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 39.61 -34.39 74 55.81 325 10.2 58.9 - - P H
7311 43.96 -30.04 74 53.41 36.56 12.42 58.43 - - P H
11025 48.67 -25.33 74 56.16 38.6 14.77 60.86 - - P H
11025 38.9 -15.1 54 46.39 38.6 14.77 60.86 - - A H
14475 48.44 -25.56 74 54.24 40.53 16.85 63.18 - - P H
14475 39.68 -14.32 54 45.48 40.53 16.85 | 63.18 - - A H
18000 52.64 -21.36 74 47.83 43.1 18.95 57.24 - - P H
18000 42.97 -11.03 54 38.16 43.1 18.95 57.24 - - A H
H
H
H
802.11g
H
CH 06
4874 40.3 -33.7 74 57.7 31.3 10.2 58.9 - - P \Y,
2437MHz
7311 43 -31 74 52.69 36.32 12.42 58.43 - - P \%
11025 49.63 -24.37 74 55.2 40.52 14.77 60.86 - - P Vv
11025 39.85 -14.15 54 45.42 40.52 14.77 60.86 - - A \%
14490 49.68 -24.32 74 54.62 41.37 16.86 63.17 - - P \%
14490 40.91 -13.09 54 45.85 41.37 16.86 63.17 - - A \%
18000 57.46 -16.54 74 47.35 48.4 18.95 57.24 - - P \%
18000 47.69 -6.31 54 37.58 48.4 18.95 | 57.24 - - A |V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number : C24 of C36
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
2389.695 62.75 | -11.25 74 55.66 27.36 16.56 | 36.83 | 100 96 P H
2390 50.81 -3.19 54 43.72 27.36 16.56 36.83 100 96 A H
* 2412 109 - - 101.8 27.42 16.6 36.82 | 100 96 P H
* 2412 100.8 - - 93.6 27.42 16.6 36.82 | 100 96 A | H
802.11ax H
HE20 Full H
CHO1 2389.38 59.75 | -14.25 74 52.66 27.36 16.56 | 36.83 | 303 | 268 P |V
2412MHz 2390 49.38 -4.62 54 42.29 27.36 16.56 | 36.83 | 303 | 268 A |V
* 2412 100.99 - - 93.79 27.42 16.6 36.82 303 268 P \%
* 2412 92.54 - - 85.34 27.42 16.6 36.82 303 268 A \%
\%
\%
* 2462 110.49 - - 103.06 27.55 16.68 36.8 100 40 P H
* 2462 100.35 - - 92.92 27.55 16.68 36.8 100 40 A | H
2483.68 64.95 -9.05 74 57.4 27.63 16.71 36.79 100 40 P H
2483.52 50.94 -3.06 54 43.39 27.63 16.71 36.79 100 40 A H
802.11ax H
HEZ20 Full H
CH11 * 2462 100.21 - - 92.78 27.55 16.68 36.8 100 55 P |V
2462MHz | * 2462 90.4 - - 8297 | 2755 | 1668 | 36.8 | 100 | 55 AV
2483.84 57.82 -16.18 74 50.26 27.64 16.71 36.79 100 55 P \Y,
2483.52 45.13 -8.87 54 37.58 27.63 16.71 36.79 100 55 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 39.02 -34.98 74 55.22 325 10.2 58.9 - - P H
7311 44.25 -29.75 74 53.7 36.56 12.42 58.43 - - P H
11070 48.69 -25.31 74 56.16 38.6 14.79 60.86 - - P H
11070 38.92 -15.08 54 46.39 38.6 14.79 60.86 - - A H
14505 48.5 -25.5 74 54.31 40.49 16.87 63.17 - - P H
14505 39.74 -14.26 54 45.55 40.49 16.87 63.17 - - A H
18000 514 -22.6 74 46.59 43.1 18.95 57.24 - - P H
18000 41.62 -12.38 54 36.81 43.1 18.95 57.24 - - A H
H
H
802.11ax H
HE20 Full H
CH 06 4874 39.48 -34.52 74 56.88 31.3 10.2 58.9 - - P \Y
2437MHz 7311 43.62 |-30.38 74 53.31 | 36.32 | 1242 | 58.43 - - P |V
10815 50.65 -23.35 74 56.65 40.23 14.66 | 60.89 - - P \Y
10815 40.88 -13.12 54 46.88 40.23 14.66 | 60.89 - - A |V
14490 49.72 -24.28 74 54.66 41.37 16.86 63.17 - - P \%
14490 40.95 -13.05 54 45.89 41.37 16.86 63.17 - - A \%
17940 56.53 -17.47 74 47.8 47.2 18.91 57.38 - - P \%
17940 46.76 -7.24 54 38.03 47.2 18.91 57.38 - - A \Y,
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2371.005 51.02 |-22.98 74 4441 | 2728 | 16.17 | 36.84 | 151 | 49 P | H
2389.695 39.78 |-14.22 54 33.05 | 27.36 16.2 | 36.83 | 151 | 49 A | H
* 2412 107.51 - - 100.67 | 27.42 | 16.24 | 36.82 | 151 | 49 P | H
802.11ax | * 2412 99.22 - - 9238 | 27.42 | 1624 | 36.82 | 151 | 49 A | H
HE20 H
Partial H
106/53 2360.4 50.18 | -23.82 74 43.63 | 27.24 | 16.15 | 36.84 | 100 | 48 P |V
CHO1 2389.905 39.78 | -14.22 54 33.05 27.36 16.2 | 36.83 | 100 | 48 AV
2412MHz | « 2412 99.91 - - 93.07 | 27.42 | 1624 | 3682 | 100 | 48 | P | V
* 2412 91.57 . - 84.73 | 27.42 | 16.24 | 36.82 | 100 | 48 AV
Y
\Y
* 2462 108.52 - - 101.45 | 2755 | 16.32 | 36.8 | 126 | 33 P | H
* 2462 100.17 - - 93.1 2755 | 16.32 | 36.8 | 126 | 33 A | H
2483.6 57.21 |-16.79 74 50.01 | 27.63 | 16.36 | 36.79 | 126 | 33 P | H
802.11ax 2483.52 40.89 |-13.11 54 33.69 | 27.63 | 16.36 | 36.79 | 126 | 33 A | H
HE20 H
Partial H
106/54 * 2462 103.81 - - 96.74 | 2755 | 16.32 | 36.8 | 100 1 P |V
CH11 * 2462 93.06 - - 85.99 2755 | 16.32 | 36.8 | 100 1 A |V
2462MHz 2484.04 51.94 | -22.06 74 4473 | 2764 | 16.36 | 36.79 | 100 1 P |V
2483.84 40.35 |-13.65 54 33.14 | 27.64 | 16.36 | 36.79 | 100 1 AV
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C27 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz)  |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A)|(HIV)
2389.38 59.38 -14.62 74 52.65 27.36 16.2 36.83 143 50 P H
2390 46.73 -7.27 54 40 27.36 16.2 36.83 143 50 A H
* 2412 108.4 - - 101.56 27.42 16.24 36.82 143 50 P H
802.11ax | * 2412 100.03 - - 9319 | 2742 | 1624 | 3682 | 143 | 50 | A | H
HE20 H
Partial H
242/61 2389.695 55.88 -18.12 74 49.15 27.36 16.2 36.83 100 47 P \%
CHO1 2390 44.04 | -9.96 54 37.31 | 27.36 16.2 | 36.83 | 100 | 47 AV
2412MHz | « 2412 101.95 - - 9511 | 27.42 | 1624 | 3682 | 100 | 47 | P |V
* 2412 94.3 - - 87.46 27.42 16.24 36.82 100 47 A \%
\%
\%
* 2462 111.06 - - 103.99 27.55 16.32 36.8 107 34 P H
* 2462 102.04 - - 94.97 27.55 16.32 36.8 107 34 A H
2483.72 67.25 -6.75 74 60.05 27.63 16.36 36.79 107 34 P H
802.11ax 2483.52 50.23 -3.77 54 43.03 27.63 16.36 36.79 107 34 A H
HE20 H
Partial H
242/61 * 2462 104.62 - - 97.55 27.55 16.32 36.8 100 41 P Vv
CHI11 * 2462 94.03 - - 86.96 | 2755 | 16.32 | 36.8 | 100 | 41 AV
2462MHz 2483.6 64.37 | -9.63 74 57.17 | 2763 | 16.36 | 3679 | 100 | 41 | P | V
2483.52 44.99 -9.01 54 37.79 27.63 16.36 36.79 100 41 A \%
\%
\Y%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C28 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/IA) (HN)
2389.84 61.85 -12.15 74 54.76 27.36 16.56 | 36.83 100 90 P H
2390 51.32 -2.68 54 44.23 27.36 16.56 36.83 100 90 A H
* 2422 108.95 - - 101.72 27.44 16.61 | 36.82 100 90 P H
* 2422 98.56 - - 91.33 27.44 16.61 | 36.82 100 90 A H
802.11ax 2484.88 55.37 -18.63 74 47.81 27.64 16.71 36.79 100 90 P H
HE40 Full 2483.53 45.08 -8.92 54 37.53 27.63 16.71 | 36.79 100 90 A H
CHO03 2389.68 59.82 -14.18 74 52.73 27.36 16.56 | 36.83 300 269 P \%
2422MHz 2390 49.21 | -4.79 54 4212 | 27.36 | 16.56 | 36.83 | 300 | 269 | A | V
* 2422 98.03 - - 90.8 27.44 16.61 | 36.82 300 269 P \%
* 2422 90.46 - - 83.23 27.44 16.61 36.82 300 269 A \%
2483.62 52.08 -21.92 74 44.53 27.63 16.71 | 36.79 300 269 P \%
2483.53 41.73 -12.27 54 34.18 27.63 16.71 36.79 300 269 A \%
2373.52 51.46 -22.54 74 44.47 27.29 16.54 36.84 100 162 P H
2390 40.15 -13.85 54 33.06 27.36 16.56 | 36.83 100 162 A H
* 2452 105.16 - - 97.79 27.51 16.66 36.8 100 162 P H
* 2452 97.34 - - 89.97 27.51 16.66 36.8 100 162 A H
802.11ax 2485.51 65.11 -8.89 74 57.55 27.64 16.71 36.79 100 162 P H
HE40 Full 2488.39 50.52 -3.48 54 42.94 27.65 16.72 36.79 100 162 A H
CH 09 2385.52 51.46 -22.54 74 44.39 27.34 16.56 36.83 400 239 P \Y,
2452MHz 2388.88 40.06 | -13.94 54 3297 | 2736 | 1656 | 36.83 | 400 | 239 | A | V
* 2452 105.07 - - 97.7 27.51 16.66 36.8 400 239 P \Y,
* 2452 97.08 - - 89.71 27.51 16.66 36.8 400 239 A \%
2485.78 65.92 -8.08 74 58.36 27.64 16.71 36.79 400 239 P \%
2483.53 49.86 -4.14 54 42.31 27.63 16.71 36.79 400 239 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C29 of C36

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 39.13 -34.87 74 55.33 325 10.2 58.9 - - P H
7311 43.46 -30.54 74 52.91 36.56 12.42 58.43 - - P H
12645 49.02 -24.98 74 56.52 38.89 15.7 62.09 - - P H
12645 39.26 -14.74 54 46.76 38.89 15.7 62.09 - - A H
14475 49 -25 74 54.8 40.53 16.85 63.18 - - P H
14475 40.33 -13.67 54 46.13 40.53 16.85 | 63.18 - - A H
18000 51.56 -22.44 74 46.75 43.1 18.95 57.24 - - P H
18000 41.79 -12.21 54 36.98 43.1 18.95 57.24 - - A H
H
H
802.11ax H
HE40 Full H
CH 06 4874 38.28 -35.72 74 55.68 31.3 10.2 58.9 - - P \Y
2437MHz 7311 42,94 | -31.06 74 5263 | 36.32 | 1242 | 58.43 - - P |V
11280 50.3 -23.7 74 56.27 40 14.9 60.87 - - P Vv
11280 40.53 -13.47 54 46.5 40 14.9 60.87 - - A \%
14475 49.82 -24.18 74 54.82 41.33 16.85 63.18 - - P \%
14475 41.16 -12.84 54 46.16 41.33 16.85 63.18 - - A \Y,
18000 57.73 -16.27 74 47.62 48.4 18.95 57.24 - - P \%
18000 48.06 -5.94 54 37.95 48.4 18.95 | 57.24 - - A |V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number : C30 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2388.4 66.01 | -7.99 74 59.29 | 27.35 16.2 | 36.83 | 116 | 74 P | H
2390 50.28 | -3.72 54 4355 | 27.36 16.2 | 36.83 | 116 | 74 A | H
* 2422 110.4 - - 103.52 | 27.44 | 16.26 | 36.82 | 116 | 74 P | H
802.11ax | * 2422 101.47 - - 9459 | 27.44 | 1626 | 36.82 | 116 | 74 A | H
HE40 2483.89 56.04 | -17.96 74 4883 | 2764 | 16.36 | 36.79 | 116 | 74 P | H
Partial 2484.16 40.98 |-13.02 54 33.77 | 2764 | 16.36 | 36.79 | 116 | 74 A | H
242/61 2388.72 62.3 -11.7 74 55.58 | 27.35 16.2 | 36.83 | 100 | 40 P |V
CHO03 2390 47.14 -6.86 54 40.41 27.36 16.2 | 36.83 | 100 40 AV
2422MHz | « 2422 103.73 - - 96.85 | 27.44 | 16.26 | 36.82 | 100 | 40 | P | V
* 2422 95.07 . - 88.19 | 27.44 | 16.26 | 36.82 | 100 | 40 A |V
2485.24 54.41 |-19.59 74 47.2 27.64 | 16.36 | 36.79 | 100 | 40 P |V
2484.52 40.76 |-13.24 54 3355 | 27.64 | 16.36 | 36.79 | 100 | 40 AV
2335.76 51.79 |-22.21 74 45.4 27.14 | 1611 | 36.86 | 130 | 89 P | H
2389.2 40.18 |-13.82 54 33.45 | 27.36 16.2 | 36.83 | 130 | 89 A | H
* 2452 108.39 - - 101.37 | 2751 | 16.31 | 36.8 | 130 | 89 P | H
802.11ax | * 2452 99.74 - - 9272 | 2751 | 1631 | 36.8 | 130 | 89 A | H
HE40 2484.79 71.96 | -2.04 74 64.75 | 27.64 | 16.36 | 36.79 | 130 | 89 P | H
Partial 2483.53 51.74 | -2.26 54 4454 | 2763 | 16.36 | 36.79 | 130 | 89 A | H
242/62 2351.92 50.73 | -23.27 74 4423 | 2721 | 16.14 | 36.85 | 100 | 138 | P | V
CH 09 2388.88 40.14 |-13.86 54 33.41 27.36 16.2 | 36.83 | 100 | 138 | A | V
2452MHz | « 2452 103.35 - - 96.33 | 2751 | 1631 | 36.8 | 100 | 138 | P | V
* 2452 93.54 - - 86.52 | 2751 | 1631 | 36.8 | 100 | 138 | A | V
2484.88 68.28 | -5.72 74 61.07 | 2764 | 16.36 | 36.79 | 100 | 138 | P | V
2483.53 48.33 | -5.67 54 4113 | 2763 | 16.36 | 36.79 | 100 | 138 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C31 of C36
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2390 65.48 -8.52 74 58.75 27.36 16.2 36.83 115 72 P H
2390 49.39 -4.61 54 42.66 27.36 16.2 36.83 115 72 A H
* 2422 107.33 - - 100.45 27.44 16.26 36.82 115 72 P H
802.11ax | * 2422 99.17 - - 9229 | 2744 | 1626 | 3682 | 115 | 72 | A | H
HE40 2484.16 60.06 -13.94 74 52.85 27.64 16.36 36.79 115 72 P H
Partial 2483.53 47.73 -6.27 54 40.53 27.63 16.36 36.79 115 72 A H
484/65 2390 61.51 -12.49 74 54.78 27.36 16.2 36.83 100 53 P \%
CHO3 2390 46.08 | -7.92 54 39.35 | 27.36 16.2 | 36.83 | 100 | 53 AV
2422MHz | « 2422 101.78 - - 94.9 2744 | 16.26 | 36.82 | 100 | 53 | P | V
* 2422 93.15 - - 86.27 27.44 16.26 36.82 100 53 A \%
2484.34 58.36 -15.64 74 51.15 27.64 16.36 36.79 100 53 P \%
2483.53 46.16 -7.84 54 38.96 27.63 16.36 36.79 100 53 A \%
23324 51.18 -22.82 74 44.8 27.13 16.11 36.86 108 42 P H
2389.52 40.2 -13.8 54 33.47 27.36 16.2 36.83 108 42 A H
* 2452 107.26 - - 100.24 27.51 16.31 36.8 108 42 P H
802.11ax | * 2452 98.58 - - 9156 | 2751 | 1631 | 36.8 | 108 | 42 | A | H
HE40 2483.53 66.78 -7.22 74 59.58 27.63 16.36 36.79 108 42 P H
Partial 2483.53 50.16 -3.84 54 42.96 27.63 16.36 36.79 108 42 A H
484/65 2386 51.32 -22.68 74 44.61 27.34 16.2 36.83 100 50 P Vv
CH09 2390 40.17 | -13.83 54 3344 | 27.36 16.2 | 36.83 | 100 | 50 AV
2452MHz | « 2452 97.86 - - 9084 | 2751 | 1631 | 368 | 100 | 50 | P | V
* 2452 88.95 - - 81.93 27.51 16.31 36.8 100 50 A \%
2483.53 63.18 -10.82 74 55.98 27.63 16.36 36.79 100 50 P \%
2483.53 45.97 -8.03 54 38.77 27.63 16.36 36.79 100 50 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C32 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz WIFI 802.11ax HE40 Partial 242 (SHF)

Emission above 18GHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
23216 41.95 -32.05 74 59.91 38.9 -2.69 54.17 - - P H
H
H
H
H
H
H
H
H
H
802.11ax
H
HE40
H
Partial
23960 42.33 -31.67 74 59.52 38.8 -2.17 53.82 - - P \%
242/62
\Y
SHF
\%
\%
\Y
\%
\Y
\%
\Y%
\Y%
\%
\Y%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 Partial 242 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

5+6 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
68.8 29.09 -10.91 40 48.35 12.19 1.06 32.51 - - P H
100.81 37.12 -6.38 43.5 52.42 15.94 1.23 32.47 - - P H
159.01 35.65 -7.85 43.5 49.91 16.5 1.69 32.45 - - P H
239.52 26.7 -19.3 46 40.18 16.94 2.04 32.46 - - P H
500.45 26.45 -19.55 46 32.27 23.83 2.81 32.46 - - P H
938.89 32.9 -13.1 46 30.28 29.98 3.92 31.28 - - P H
H
H
H
H

802.11ax
H

HE40
H

Partial
31.94 33.45 -6.55 40 41.72 23.52 0.7 32.49 100 309 Q \%

242/62
LE 97.9 30.07 -13.43 43.5 45.73 15.59 1.22 32.47 - - P \Y
159.01 30.77 -12.73 43.5 45.03 16.5 1.69 32.45 - - P \%
212.36 23.57 -19.93 43.5 39.3 14.88 1.88 32.49 - - P \%
745.86 32.07 -13.93 46 33.15 27.82 3.39 32.29 - - P \Y
945.68 33.16 -12.84 46 30.11 30.37 3.93 31.25 - - P \%
\Y
\%
\Y%
\Y%
\%
\Y%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C35 of C36
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuyV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C36 of C36




samonias. FCC RADIO TEST REPORT Report No. : FR210404C

Appendix D. Radiated Spurious Emission Plots

Temperature : 22.1~23.1°C

Test Engineer : Leo Lee, Mancy Chou and Bigshow Wang

Relative Humidity : 55~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D113
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

5+4 Horizontal Fundamental
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o e 55 25 o s i S
e — e i
st sy site sscuts
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
03 oeoR e Seca s Sur s o To00o0oR s s00b 00k A
Peak
oo R oarm R
0d o
2od o
wod wod
wod

T T VG54
500 1

N R | B ———

P S S — ——

309 300

200 200)

100 100]

310 2320, 240, 2360, 2360, 2400, 220 000 300, 1500, 1700 1900 2100 2300 2600, Z700. E
Frequency (MHz) Frequency (MiHz)
site £ 03CHIS-HY site £ 03CHIBHY
Condition + AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

5+4

Vertical

Fundamental

1 @BV

)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 2020502 s oo 20220502
w0 w0
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o o
100.0| 100.0| 1
500 N s0d
809 / 809 PRl
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o . o ) T T —
O S YU A
P p
09 500
9 200
100 100
oz i o 0 o i e T e mm mo  mn me
. — Hoasncy i
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto RW:I000000KHz VBW3000.000KHz SWTAuto
Peak
ooy [—— s pu—
w0 w0
) 10
o g
10 o
s00 o0
w00 w04
700 nl
o /‘f\/ w
500 = 50 ]
00—t r— e S R B S
300 200
200 4
100 10d
oz i o 0 o w0 L S [T - o
- — Hoasncy i
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

5+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0/ 110.0| 1

] 7

o

70 / 700)

by |

ol ~ 3 O B R RO OO | o o

.

Site :03CHI5-HY Site :03CHI5-HY

Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL

AR AT o000k st seom e S
Peak

o

o

ooy m/ ol A5 54
500 , \f“k 500 _} | ———

o 8

Site :03CHI5-HY Site : 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

* AV6_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+4

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 202205.02

PEAK_BE 74

Site

410 2420, 2430 240, 2450 2460 2470 2480,
Frequency (1Hz)
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Left blank

Avg.
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Condition + AV6_BE_54 3m 9D120_02038_20210804 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100.0| /\ 100.0|
i /
o A
- 50,0} W«MWWAMVMWMMW"! Attt
s
s ) e
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
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g
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s e
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL
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FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No

. FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+4

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 202205.02

o AVA/N N

// N\\
am——

N

PEAK_BE 74

410

Site
Condition
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+03CHIS-HY

280, 2490, 0
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Left blank

Avg.
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

5+4

Horizontal

Fundamental

1 (@BuVim)

Avg.
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

Site
Condition
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz
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Avg.
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

5+4 Vertical
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vt 20220502 — vae: 2022.0502
1309 1300
1209 1200
110.0| 10,0 1
[Jv\/‘ 8
1000 1000
s0d %0
700 - 70d
Py o0 )
sn.nwwwwwwww e
ad and
309 300
200 200
109 100
i 7% o 7565 T i 720 D N ™ T T
Fraaoncy (e reauoncy ke
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
{RBW-I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000Kz VBW:3000.000KHz SWT:Auto
-, o 2022502 — bae: 20220502
1300 1500
1200 1200
o9 o)
1000 S 1000
wd N vV
s | 509
70 /_/ 700
00 bl ] AVG 54
500) / 509 T
00| I S | 6 S
300 309
209 200
100 100
o 7 o 7565 T 7o 70 T N S o
Froaoncy (e Heauoncy ke
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

5+4

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

* AV6_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1000 WV’\ 1000
o
800 \\w PEAK_BE_74 800 PEAK 74,
i
by
50.0f M\‘"‘MWM 50,00 atapseisitostomport WMM,J \«Wmmw..
.
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
AR AT o000k st seom e S
Peak
o
900 s0q]
609 — AVG_BE_54] 00 VG 54
500 ] s00] i
40,0 i S 80,0 s 1——’/—/—’"’_J Lo ==
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

) (Buvim) Date:2022.05.01 ) (@Buvim) Date: 20220501
1300 1300
1200 1200
1100 0] .
1000) i ™ g 1000
909 \\ 500
9 - PERK B 74 w09 PERK 74
700 e 70
500 - 600
s00) ettt T e i e
09 40q)
300 300
200 200
100 100
50 60, . 7as0, 78, 700 G0 A0 560 F06 1300 TG 20 2700, 00
Froquency (e) Froquency (HHz)
site < 03CHIS-HY site +03CHIS-HY
Condition  :PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20220501 ) @guvim) Date: 20220501
1300 1300
1200 1200
1100 ol
1000 1000
900 S s00)
800 400
709 70
500 \_,\ A6 B 54 609 A5 54
5o 500 i
— ] N J | DS ——
09 L
309 300
200 200
100 100
50 a0, . 7ast, 7t 00 G0 W00 00 00 1600 700 B0 06 Zi0o. 0
Froquency (e) Froquency (WHz)
site $03CHIS-HY site +03CHIS-HY
Condition  : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
5+4 Horizontal Fundamental
sod
1000 SV 1009
wd
800 200 PEAK 74,
700| 700| T
609 7 s0q) e
5n,u,ww«mwwwww“‘“‘ e ~
s
g
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
R To0D00ks vaWTSams Bo0ke s ST e REMATO0000k s UM 2003000k Tt
Peak
,
900 VAN s04|
50,0 50.0| T T M
80.0] e  E———
s
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL
BV IOGH 00K B GOI0R s vt RO EIoO 00 VB OoIo St
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
5+4 Vertical Fundamental
o
70.0) // 70.0|
wd
’ 1 U P AUV SRV A A W S
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
RO 00D 000Kz VoW SO0 000K WALt RO T000 000K VoW 2005000k SWT A0
Peak
uog
904 = 904
o Ve
. e
B — e
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL
ROWELOGD 000K VoW G010 2 /At ROMELOOD 00K VoW 0510k SWTAto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz
5+4 Horizontal Fundamental
110.0/ 110.0| 1
1000 £ N e s 1000
i \
800 w PEAK_BE_74| 809 PEAK_74]
«d i J |
) PP
50.0f ot 50,00 b A i A A A
s
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition : PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
RO T00D 000Kz VoW S0 000K SWT A RO T000000K 2 VoW 3000 000K W TAsT0
Peak
wod
90.0) N 00|
wd
609 — AVG_BE_54] 00 AVG 54
500 = 500 1
40.0) ¥ P N A S S = e
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition 1 AV6_54 3m 9D120_02038_20210804 HORIZONTAL
ROWEIO0D 000k 2 VoW G010 2 WAt ROMLOOD 00 VoW 0T1OR WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

vat: 202205.02 2 v bate: 20220502
1304 1204
1200 1204
1o o :
P B e N “\w\,‘\ 1004
a0 s0d
700 ) “ww 704
60 s0d
500 e Y, EEEPR———EYECE E R S
109 100
300 304
204 204
10d 10d
5 e 77 i o0 =1 oo T T Tamo 70 Bo g0 Too 30
roquency () Froqoncy (i)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 oBuvm bat: 202205.02 2 B bate: 20220502
1304 1304
1204 1204
g 10
100 1004
—
900 / \// Va 900
80.0) \ 80.0)
700, ‘\ 70|
600) — | AVG_BE 54| 600 AVG 54
s0d ~_ s0d
0o 0 I I I IS——
309 30d
204 204
10d 104
=y e 77 2 e =13 L R R T o
roquency () Frouoncy (i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL
 RBWFI000.000KHz VBW-0010KHz SWT:Auto  RBWEI000.000KHz VBW-00I0KHz SWTiAuto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
5+4 Horizontal Fundamental
sod
wd
800 200 PEAK 74,
700| 700| T 1
500 \‘ﬂ 600 | h‘
st st sttt an | Sopctr
s
g
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
R To0D00ks vaWTSams Bo0ke s ST e REMATO0000k s UM 2003000k Tt
Peak
wd
s |
Anvn,‘w———Ma—————v—/v“‘/‘—"-J ——r
s
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL
BV IOGH 00K B GOI0R s vt RO EIoO 00 VB OoIo St
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2072.06.05 ) @wuvim) Date: 202206.05
1300 1300
1200 1200
:
1100 0]
1000 1000
900 904
500 400 T
109 70
: |
500 600
500) 500] WMWWMMMWWM) T
100 400
300 309
200 200
100 109
S0 T =0 7360, 0. 0 zs G0 W00 w00 o6 W00 Z0o B0 00 700 000
froquency (i) Frequency (Hz)
Site :03CH15-HY Site. 2 03CHI5-HY
Condition :PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @uvim) Date: 2072.06.05 ) @Buvim) Date: 20220605
1300 1200
1200 1200
1100 0]
1000 1000
900 909
300 504
700 709
s00) s0q it
400, ._‘~——»-——-~—A——V~————’/“M"4
300 209
200 200
100 100
ST 0. 7560, 0. 0 7s L R [ R 3
roquency (r) Frequency (MHa)
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

5+4

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2072.06.05 ) @wuvim) Date: 202206.05
1300 1300
1200 1200 .
1100 i 0]
1000) /"\/"’\/M \ 1000
90.0| V""/ 90.0|
800 PEAK_BE 74, 809 PEAK 74
709 7 700
]
500 600
| O -
s00) PP IS SRR R NURN N
100 400
300 309
200 200
100 109
50 750, 7. 70, 750 700 G0 W00 w00 o6 W00 Z0o  m00 00 Z00. 000
roquency (i) Froauency (iHz)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 2072.06.05 ) @Buvim) Date: 20220605
1300 1200
1200 1200
1100 0]
1000 — 1000
Py f Ny oy
s o \
700 709
600 AVG_BE 54| e AVG 54
500) = | s00)
40.0| A0.0] et T o
300 209
200 200
100 100
50 760, 77, 7. 750 700 L R [ R 3
roquency (r) Froauency (iHz)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

* AV6_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ot 20720805 i vt 2020505
w0 w0
w04 104 :
wod — 0
o0 w0
200 w0g
bt
00 — T PEAI BE 74 800 PEAK 74
709 700
a0 A/ r\m s0d) |
o
509 —— 500t
P “0d
09 309
209 29
109 109
= o T 7w 7% =8 (TR = s a4
Troqency ) reaoncy i
Site :03CH15-HY Site. 2 03CHI5-HY
Condition :PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
RBW:I000.000KHz VBW3000.000KHz SWTAuto RW:I000.000KHz VBW:3000.000KHz SWTAuto
i) oo 2220805 s o vt 20220505
- 0
w04 w04
o ud
o0 - w0
N /] A
500 VAl %0g
w00 80|
.
600 S AVG_BE_54| 60| AVG_54
!
509 509
S\, r L 14
]
400 40.0f e '_'J
300 309
209 209
109 109
= o Eo 7w 7% =8 N N[ - o 3 o
Troqency ) Heaoncy
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CHO1 2412MHz

5+4

Horizontal

Fundamental

Date: 202206.05

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

110.0] 110.0( 1
1000 o 1000 ‘
0. o L e Nttt
300
romency ) sy i
sie 03cHIsHY sie 03cHIsHY
Condition. < PEAK.E_ 74 3m 9D120_02038_20210804 HORIZONTAL Condition. < PEAK.74 3m 9D120_02038_20210804 HORTZONTAL
RBWEIO00 000Kz VBW-3000000KHz SWT-Auto RWI000.000KHz VBW:3000000KHz SWTAuto
Peak
s o 2020005 sy on2020005
504 YN a04
700 700
s0d \ s
X 40.0| AT Lsso |
301
romency ) sy i
site 03cHIsHY sie 0cHIHY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: D22 of D113



samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CHO1 2412MHz

5+4

Vertical

Fundamental

Peak

1 (dBuvim)

1300
1200
o
1000
900
s

el (dBuVi

Date: 202206.05

700
600)

a0f
300
200
100

PERK 74|

310 2320, 2340, 2360, 2360,
Frequency (M)
03CHISHY
Condition PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

300 1500, 1700 1900 2100 2300,
Frequency (MH2)
03CHIS-HY
:PEAK_74 3m 9D120_02038_20210804 VERTICAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg.

1 (@Buvim)

1300
1200
o
1000
904
s
700
60

500) T :

300
200)
100

Date: 2022-06.05

310 2320, 2340, 2360, D

Frequency (MH2)

Site 03CHI5-HY

Condition AV6_BE_54 3m 9D120_02038_20210804 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

G 54

300 1500, 1700 1%00. 2100, 2300,
2)

Frequency (M

$03CHIS-HY

+ AV6_54 3m 9D120_02038_20210804 VERTICAL
RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 242/61 CH11 2462MHz
5+4 Horizontal Fundamental
v R o R
100.0} //M/\\\»v/ﬂ\'\’\ 100.0}
e00) ~ PEAK_BE 74 809 I PERK 74|
704 T 70 it
60.0) 60.0) /
S0/ it L e e
Condition PEAK_BE_74 3m 90120_02038_20210804 HORIZONTAL Condition : PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
REWATOODD00RH 2 VOWRSOD0 000Kz SWTAD REWATOODDO0Kz TOWHS0BP000KH: SWTAD
Peak
savm R i [
100.0| 100.0| 1
90| S RN 90.0)
00 S~ AVG_BE 54| 09 { AVG 54
500 \\ 500/
40.0| = 40.0| i J L“_‘
Condition AV6_BE_54 3m 90120_02038_20210804 HORIZONTAL Condition 1 AV6_54 3m 9D120_02038_20210804 HORIZONTAL
A0 000K 2 VoW 00107 ST A OO0 00K VoW 0010k WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CH11 2462MHz

5+4

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

o ot 2020606 e oot 2020606
0 10
120 120
g g
P /—”“”\/““M P
s0dl / %04
s \N—\_,\’ PEAK_BE 74 w09 PeA 7]
700 o 700
60.0| ‘r«"‘w\ 60.0|
s0d E— Doy DU ISR PO A FEVY AU DO | | P wsees
w09 w0d
200 200
0 00
10d 10d
= o o et P =1 oo T T oo oo 7o B0 B mwe e
Treqency Treasency i
o35y s o35y
Condition PEAK_BE_74 3m 90120_02038_20210804 VERTICAL Condition : PEAK_74 3m 9D120_02038_20210804 VERTICAL
REW:I000.000K+z VBWA3000.000KHz SWTAuto REW:I000000KHz VBW3000.000KHz SWTAuto
v ot 2220000 e ot 2220000
10 10
10 120
s s
100.0{ - 100.0{ :
o0 s0d
a0 200
700 700
oo VG BE 54 o0 G 54
504 \\ 504 T
i ——
wd ] o _L ,
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00 00
100 10d
= P P i P = T T L - w9
Trecuoncy ) ey i
site o3cHIsHY site J03cHISHY
Condition AVG_BE_54 3m 9D0120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

5+4 Horizontal Fundamental

) aBovim Date: 20220502 e Dates 20220502
1300 1300
1200 120
110l o) X
1009 (*w”w'\, 1004
500 a0
709 WM 700 gams
I \
Lorrecenmtecd
N NSOV VA AP B R U FUOU MU A
109 a0
200 30
209 20
109 100
570 T B Bw mw  mm e mean 0 w0 . moo  mo mn  men B 7 E
Frequency () Freauency (WHr)
site $03CHIS-HY site 03CHISHY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20220502 —— Date: 20220502
1300 1300
1200 120
1ol o)
1000 1004 .
909 (‘\Pu’ o 90|
709 —J 70

e

T AVG 54
A 500]
400)

400

309 300

200 200)

100 100]

310 7540, 2360, 2360, 240, 2. 2440, 2460, 2470 000 300 1500, 1700 1900 2100 2300 2500, 2700, ET
Frequency (MHz) Frequency (M)
site £ 03CHIS-HY site £ 03CHISHY
Condition + AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition + AV6_54 3m 9D120_02038_20210804 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

5+4

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 202205.02

PEAK_BE 74

ik,

410 2420, 2430 240, 2450 2460 2470 2480,

Site
Condition

Frequency (1Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2%, 2500

Left blank

Avg.

Date: 20220502

410 2420, 2430 240, 2450 2460 2470 24%0.
i

Site
Condition

requency (1MHz)

+03CHI5-HY

: AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2%, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 2020502 s oo 20220502
VAT wal
s00 (
700 P 700
60.0| \V”"'\;\‘ 60.0| T
N o]
s00) MN-NWWM 5n.nw..w»&wmmmwwwmw =
09
sy Ty i
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto RW:I000000KHz VBW3000.000KHz SWTAuto
s00 N8
AR
700 | 700
609 / ooy A5
500, 50.0] T \_
wn—/ m.n_/__~-—--v~‘~~—-—/—h"'—j
sy (aty ey i
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

5+4

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 202205.02

[R——

5

PEAK_BE 74

R

410 2420, 2430 240, 2450 2460 2470 2480,

Site

Condition

Frequency (1Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2%, 2500

Left blank

Avg.

Date: 20220502

AVG_BE_54]

410 2420, 2430 240, 2450 2460 2470 24%0.
i

Site
Condition

requency (1MHz)

+03CHI5-HY

: AV6_BE_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2%, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

5+4

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 202205.02

M
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310 2340, 360.
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PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
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A (@BuVim)
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+03CHI5-HY

: AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL
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A6 54

(T O N O A s s

000 300 500, 700 1s00. 2100,
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Condition * AV6_54 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2300 2500,

2700, 0

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

5+4

Horizontal

Fundamental

Peak
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: AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition :PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @ouvim) Date: 2072.05.02 ) @Buvim) Date: 20720502
1300 1200
1200 1200
1100 0]
1000 1000
904 1\ ‘/“ 900
300 504
700 709
609 600 AVG 54
s00) s0q 7
4 w0 T L L
300 209
200 200
100 100
510 R T 17 N T 71 L R [ R R 3
Frequency (WHa) Frequency (MHa)
Site 2 03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition

: AV6_54 3m 9D120_02038_20210804 VERTICAL

W:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

5+4
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Fundamental
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Avg.

Site

Date: 20220502

AVG_BE_54]

I

~ |

410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
i

requency (1MHz)
+03CHI5-HY

Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No.

: FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

5+4

Horizontal

Fundamental

Peak

Date: 2022-06.05
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e

2360,
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Frequency (MHz)

+PEAK_BE_74 3m 9D120_02038_20210804 HORTZONTAL
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TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

5+4

Horizontal

Fundamental

1 (@BuVim)
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Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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110.0| 10,0 b
wd
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O R W DT USRS S N— N— ettt
o
eyt ey
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
RBWT000.000Ki 2 VOW:3000 000Ks z SWT-Auto RBWT000000KHz VPW-3000.000KH 12 SWT-Acto
Peak
aimy —— s aim) i
100.0| 100.0{ 1
109 " A g
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40.0} ~— 40.0]_ e ’—————/“/—(l \‘Mﬂw
eyt e s
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition

: AV6_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

5+4

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 202206.06

=
1000 “fﬁ\,m w
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PEAK_BE 74
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Frequency (1Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2%, 2500

Left blank

Avg.

Date: 2022-06.06.
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g 1 |AVG_BE_54|
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200
100
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Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

5+4

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

* AV6_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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P p
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Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
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oy ot 2220006 s pu—
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) 10
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Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - R

5+4

Horizontal

Fundamental

1 (@BuVim)
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100 AT -
609 \«1
500 L
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Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

5+4
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1 (@BuVim)
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Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition

: AV6_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No

. FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CHO3 2422MHz - L
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+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
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TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CHO3 2422MHz - R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE4O0 Partial 484/65 CHO3 2422MHz - L
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank

Avg.

1 (0B

) Date: 20220606

1300
1200
o
1000
90
S0
700
60
S0
409
304
200

100)

=
\L lavG_BE 54|

——

a2

Site
Condition

Az 2430, 240 2450 2460, 2470, 2480 2490, 2
Frequency (MHz)

+03CHI5-HY

+ AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 484/65 CH09 2452MHz - L
5+4 Horizontal Fundamental
1000 o g 1000
800 £00 PERK 74
70.0| At 70.0|
w0d b w0d L
! 0.0 O R S AR Sl
e e i
Condition :PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
Ao To0D 000Kz VWS CO0K I Suomts o000 00k VoW 2000000k Tt
Peak
Site :03CHI5-HY Site 03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL
RBVLO0D 000K VOO 0T0R s Tt L0 000G VoW OG0k Sty
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CHO09 2452MHz - R

5+4

Horizontal

Fundamental

Peak

) dBuVim)

Dato: 20220606

1300
1200
10g|

900)
500
00 At
600
s00)
400
300)
200)
100)

1009 /m\/”«-w/w

\ PEAK_BE 74
Ny

]

a0 2420, 2430,

Site +03CHI5-HY

2440,

2060 2470, 2480 24%0. 2

Frequency (MHz)

Condition +PEAK_BE_74 3m 9D120_02038_20210804 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

) (@BuVim)

Date: 20220606

1300
1200
o
1000

500

704

s00 Pl
50. n—//

10q
504

200)
100)

90 T N

L, lavG_BE 54|
e

~

a0 200, 2430,

Site +03CHI5-HY

2840,

2450,
Frea

wency (

260 2470, 2480 2490, 2
(H2)

Condition : AV6_BE_54 3m 9D120_02038_20210804 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CH09 2452MHz - L

5+4

Vertical

Fundamental

Avg.

—— oo 20720806 ) gouvimy oot 20720806
1300 1300
1200 1200
o9 o
1000) VaRcams G 1000)
%00 %0
700 1 704 J
509 MW 609 /
3 L P SR el s
w0 ad
300 500
204 209
100 100
= NN ST ST T 5T T N S~ ™
Heauency i) Heaiency i)
site 03cHi 1y site 03cHiB 1y
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D0120_02038_20210804 VERTICAL
| RBW-I000000KHz VBW:3000.000KHz SWT:Auto | RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s omimy oo 20720806 . oot 20720806
1300 1300
1200 1200
o9 o
1000 1000
%00 f\/VN %00
500 \ w04
509 —~ 509 -
500 500
—— e R R R D ——
300 509
200 209
100 100
= NN ST T T T T N (S~ e
Heauency i) Heaiency i)
Site. : 03CH15-HY Site. 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL
{RBWAI000.000KHz VBW:0010Krz SWT:Auto

RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CHO09 2452MHz - R

5+4 Vertical Fundamental

1 aBovim vate: 2022060
1304
1204
1o
100 WMWN‘%‘,/VN\\
s0d
e By
s0d .
50.0( e
w0
304
204
104
T T T L . S ST 7
reauency (i)
site £03CHI5HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) (@BuVim) Date: 20220606

%00 N

ARV

700

09 1_ laVG_BE 54,
500 L

100)

A0 2420, 2430 20, 2450 2460 2470 280 2490 2
Frequency (MHz)

Site +03CHI5-HY

Condition + AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

5+4

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2022-05.02

1300
1200
10
1000
900
500

PERK74|

700
s00)
500

7

VG 54

e S

site
Condition
Detector

e
100)
300
200
100
000

5000, 8000, 10000, 12000 2000, 6000 18000
Frequency (MHz)

:03CHIS-HY.

+PEAK_74 3m 9D120_02038_20210804 HORIZONTAL

+Peak

el (dBuvim)

Date: 20220502

PERK 74

=
1
Tl

e

AVG_54)

000

Site
Condition
Detector

5000.

03CHI5-HY

5000,

10000 12000, 14000,
Frequency ()

PEAK_74 3m 9120D_1620_20211025 VERTICAL

Peak

6000,

T8

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

5+4

Horizontal Vertical

Peak

Avg.

) (@Buvim) Date: 2022.05.02 1 (6Buvim) Date: 2022.05.02
1309 1300
1200 1200)
1100 1100
1009 1000)
900) 90|
9 PEAIC T 809 PEAK T4
700 709
o) G 5 600l A6 54
509 PSR T 509 z et ”’“’WM
400 . 400 1
300 00|
200 200
100 100]
o o0 o000 10060 oo 44000 16006 10000 000 G00  ©000. 10000 2000 14060 16000 16000
Froquency (e) Froquency (He)
site $03CHI5-HY site 03CHI5-HY
Condition +PEAK_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
Derector +Peak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

5+4

Horizontal Vertical

Peak

Avg.

avm [— v oo 0220502
s00
209 PEAK 74 809 PEAK 74
609 A6 5 609 AVG 54
w2 et T R ——

; — R - -
oy

L, ey ey

Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector :Peak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

5+4

Horizontal

Vertical

Peak

Avg.

1 aBuvim o 20220502
1500
1200
g
1000
509
800 PEAK_74]
9
09 . . VG54
509 h o ]
40.0 e
%00
204
100
T [ G0 a0, 000, 7600

site
Condition
Detector

:03CHIS-HY.

10000, [
Frequency (MHz)

+PEAK_74 3m 9D120_02038_20210804 HORIZONTAL

+Peak

el (dBuvim)

Date: 20220502

1300
1200
o)
1000
90
a0

PERK 74

700]
600]
500]

3
2 b iricr® i

AVG 5
,W,w‘t’

"

Site
Condition
Detector

409 5
s00f
200
100
000

5000. 5000, 0000 12000, 14000,
Frequency ()

03CHI5-HY

PEAK_74 3m 9120D_1620_20211025 VERTICAL

Peak

6000 18

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

5+4

Horizontal

Vertical

Peak

Avg.

Date: 2022-05.02

1300)
1200)

1100

1000)

900)

wo— ek
700

609 AVG 54
500 :

RE— R

X e

300

200

100

5000, 8000, 10000, 12000 2000, 6000 18000
Frequency (MHz)

site :03CHIS-HY.
Condition +PEAK_74 3m 9D120_02038_20210804 HORIZONTAL

Detector +Peak

Date: 20220502

1300
1200
o)
1000
90
a0

700]
600]
500]

00
300
200)
100]

=
PR e

g

VG5

000 5000.

Site 03CHI5-HY

8000, 10000, 12000, 14000,
Frequency ()

Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL

Detector Peak

6000 18

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

Peak

Avg.

Date: 2022.05.02 el (@Buvim) Date: 2022.05.02
1300 1300
1200 1200
10 o)
1000 1000
900 90
e ] S S A N .8 200
700 700
09 . G 54 e . . AVG s
50.0 PRSI e S o e | 50.0] ‘ 2z P S W»«w
400 b w0l
300 304
209 200
109 100
000 000, 000, 1000, 2000, 14000 Te000. 18000 000 G000, 5000 7000012000 Taooo. 16000, T8
Frequency (MHz) Freauency (MHD)
site +03CHIBHY site 03CHIS-HY
Conditi +PEAK_74 3m 9D120_02038_20210804 HORTZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Full (SHF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE40 Full SHF

5+4

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20220608

PERK 74|

AVG 54

B
B e

5000 19000, 20000, 21000, 22000, 23000, 24000, 2501
Frequency (MH2)

site $03CHIS-HY

Condition :PEAK_74 Im SHF ANT_9170_00993 HORIZONTAL

Detector :Peak

el (dBuVim)

Date: 20220609

1300
1200
o)
1000
90
a0

PEAK 74

700
60
50
400)
s00f
200

100]

e

AVG 54

site

3000 18

Condition
Detector

000. 20000,

03CHIS-HY

:PEAK_74 Im SHF ANT_9170_00993 VERTICAL

Peak

21000 22000. 23000, 24000, 25000
Frequency (MHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FR210404C

SPORTON LAB.

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Full LF

5+4 Horizontal Vertical

Date: 20220606

el (9BuVim)
743
685
(0B Date: 20220606 629
743 574 ap
688] s1.4)
451]
629)
-
400
574 @
5 5

343)
s14) P
25| Bl e

st ]

451 o
w1 24 o
14
3
el . i e 4 I
J
VA S ———— |
v
174 0 100. 200. 300. 400. 500. 600. 700. 800. 900. I
Frecsony ()
4
o site 03cHIS Y
Condition QP 3m BILO6_41912_20220206 VERTICAL
0 100. 200. 300. 400. 00. 600. 7 800. 900. 10 Detector Peak
recuoney )
Site 2 03CHI5-HY
Condition + QP 3m BILOG_41912_20220206 HORIZONTAL
QP/ Detector :eak
Project 210404

Peak

TEL : 886-3-327-0868 Page Number : D57 of D113

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

5+6

Horizontal

Fundamental

Avg.

o oo 20220430 o dwavm) e 20220830
00
100 v 1000
800 200 PEAK 74,
700 \\/ 704 \
- 7 \
% 5001 ered st il | Mottt
00
0
roatency (e Heaiency ey
site 03CHIBHY site oscHIs Iy
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
REWHT000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oy oo 20220430 - bate: 20220830
1000 AR 100.0|
509 A
509
1 400 T ‘L_,__’,,__,’
00
roaven ) Heaiency ey
site <03CHIBHY site {03CHIBHY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL
RBWH000.000KHz VBW-0010KH2 SWT:Auto

: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D58 of D113



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

I onm -
900) | 900
w 8l
500 0.0, el A b b | et
o
B o
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
et o ioanosoes doms0aa0eoks St
o R sonm R
o
. =
/
609 609 AVG 54
g
S
o i —
B i
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL
AT A e

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

5+6

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0/ 110.0| 1
] o
o
E —/
o O S U oo ]
.
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
AR AT o000k st seom e S
Peak
1000) /\ 1000
o \
609 600 VG 54
q . [ e
- o
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

* AV6_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+6

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 202205.02

PEAK_BE 74

410 2420,

Site :
Condition

0. 2u0. 2450 2d60.

Frequency (1Hz)

270,

03CHI5-HY

+PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

280, 24, 2500

Left blank

Avg.

Site
Condition

Date: 20220502

AVG_BE_54]

A0 2420,

0. 2u0. 2450, 60,
i

2 270,
requency (1MHz)

+03CHI5-HY
: AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

280, 240, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

5+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

:
o 1
]
w AR
] ) —
50.0{ -~ — S e
s
e s
Site : 03CH15-HY Site. 2 03CHI5-HY
Condition :PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
R 0030000 1 WSGOO LD STt R i000 00 T 5000 ST
o -
o )
500 / 800
609 609 AVG 54
s
: i) ~ I
W T
e s
Site 2 03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition

: AV6_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+6

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 202205.02

PEAK_BE 74

410 2420,

Site :
Condition

0. 2u0. 2450 2d60.

Frequency (1Hz)

270,

03CHI5-HY

+PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

280, 240, 2500

Left blank

Avg.

Site
Condition

Date: 20220502

AVG_BE_54]

A0 2420,

0. 2u0. 2450 2d60.
i

requency (1MHz)

270,

+03CHI5-HY
: AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

280, 240, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

* AV6_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 By bate: 20720430 J aBvm) vate: 20720430
130 1300
1200 1200
:
oo 10
.|
1000 - 100
s00) s0q)
800 [PEAK_BE 74| 800 PEAK 74
iy W 700
00l onq)
Tt ——
500 B A R S| L R e
100 40
200 300
200 200)
100 100
o A TS T A TR i = L N LS - T )
Treauon () Froqoncy (i)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBWA1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate: 20720430 J aBovm) vate: 20720430
1300 1300
1209 1200
10 10
b
1000 \\ 1000
900 s0q)
700 700
609 AVG_BE b4 00 AVG 54
500 N s 500 J
400 e O I . Y S S S S N e i e
300 300
200 200
100 100
A T TG i = L A NS =T o
Treauones (i) Frouoncy (i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

1 gBuvim) bate: 20220430 2 v bate: 2022030
1304 1204
1200 1204
1o o
100 100 ,
snaf+ s0d
09 PEAK_BE 74 80 PEAK 74
700 70d
",
60 . - s0d
500 st WP Y P sppmmrowsape R S Y -~
109 100
300 304
204 204
10d 10d
o A TS T A TR 7 = oo T T Tamo 70 Bo g0 Too 30
Freauoncy (i Froqoncy (i)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 oBuvm bate: 2022030 2 B bate: 20220430
1304 1304
1204 1204
g 10
100 1004
snaf A s0d
709 N 709
60 \/\N CeRas] 509 ]
s0d s0d
~~ S S | | B s
109 U . . P N S S—
309 30d
204 204
10d 104
TS T AT 7 = L R R T o
Freauoncy (e Frouoncy (i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL
 RBWFI000.000KHz VBW-0010KHz SWT:Auto  RBWEI000.000KHz VBW-00I0KHz SWTiAuto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

sod

800 W 200 [ PEAK 74,
70 - 700 m

wd |

~ . o L A O s s e
s

g

Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL

R To0D00ks vaWTSams Bo0ke s ST e REMATO0000k s UM 2003000k Tt
Peak

100.0| T 1000}

wd

500 I / 604 i ‘ s
s S e —
40.0} Anvn___m———ﬁ,—--»/—‘—’"‘—"‘ =
s
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

+ AV6_54 3m 9D120_02038_20210804 HORIZONTAL
: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

5+6

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 20720430 ) @wuvim) Date: 20220430
1300 1300
1200 1200
1100 0]
100.0| 100.0| .
900 904 ‘
9 w09 I PERK 74
700 70 i
500 600 i
et
50 ez S0t b A A S P
100 404 ‘
300 309 i
200 200 |
100 109 |
S0 T =0 7360, 0. 700, 715 G0 W00 w00 w6 W00 Z0o  m00 00 Z00. 000
froquency (i) Froauency (iHz)
Site :03CH15-HY Site. 2 03CHI5-HY
Condition :PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @uvim) Date: 20720430 ) @Buvim) Date: 20720430
1300 1200
1200 1200
1100 0]
1000 1000
900 909
700 = 709
00 / bl | AVG 54
50.0 50.0/ 1
f
Y SN WS SRS RN R S S =
300 209
200 200
100 100
ST 0. 7560, 0. 700, 715 L T [ R 3
roquency (r) Froauency (iHz)
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

5+6

Horizontal

Fundamental

1 (@BuVim)

Date: 20220430

) (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o 20220430
w00 w500
1209 1209
110.0| 10,0 1
100 100
500 s0d
) PERK BE 74 a0 PEAK T4
09 00
- g
509 g [ IS V- <
o P
09 509
20 20
100 104
B T BT 7 00 o6 ——Ta T o600 FiG B0 000
Treavoncy iy reaioncy i
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
{RBWH000.000KHz VBWA3000.000KHz SWT-Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
v oo 20220430 s sy o 20220430
w00 w500
1200 1200
109 o
1 L 1000
NZER
PAVZERNZaAN s0d
509 \ w0
o o g
09 A6 B 54 609 A6 54
500 e s0d o
= I | o ——
P ~— % Y A
309 509
209 209
100 100
e T T o 0 6T T 600 TG B0 500 T o
Hreavone iy reaiancy s
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition

* AV6_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

5+6

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 20220430 vl Date:2022.0430
1300 1300
1200 1200
110l 00 -
1000 1004
T
900" “/\ 504
w09 PEAK BE 74 a0 PEAK T4
500 R L
I
500 o P PR LY. e NS RS B
109 104
209 204
200 20
100 10
60 2463 A AT 2T 7] 7 7500 oo o0 f0 oo fo 206 B0 200 2700, E)
Froauency (HHa) Frequency ()
site £03CHI5-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 90120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20220430 J Date: 20220430
1300 1300
1200 1200
1100 o)
1000 1004
soof AN 504
a0 504
700 70
600 WG BE 5 609 )
500 s s0
100 T~ | | | | o - T B ——
309 204
209 200
100 10
50 2463 A AT 2T as 7 7500 oo 0 w0 oo T0 206 B0 200 2700, E)
Freauency (HHa) Frequency (M)
site £03CHI5-HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition AV6_54 3m 9D120_02038_20210804 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
5+6 Horizontal Fundamental
sod
1w0q #
wd
800 200 PEAK 74,
700 B 70,0 i
wd |
09 P P R T e S Ao
s
g
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
R To0D00ks vaWTSams Bo0ke s ST e REMATO0000k s UM 2003000k Tt
Peak
100.0| 100.0| 1
wd
s f
20.0] 'WA‘”J —T
s
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL
BV IOGH 00K B GOI0R s vt RO EIoO 00 VB OoIo St
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

5+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (dBuvim) Date: 20220430 A dBuvim) Date: 2022.04.30
1309 1300)
1209 1200)
1109 100
1
1009 1000|
90 4 909
809 809 PRl
709 709
500 60 1
50 - 00 .. e
409 400]
309 309
200 200
100 100
310 2320, 740 2360. 760, 200 s 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (M)
site +03CHI5-HY Site $03CHI5-HY
Condition +PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20220430 A (dBuvim) Date: 2022.04.30
1309 1300]
1209 1200)
1109 0,
1000 1000]
904 900
[ Y
809 80
709 700
600 / 00 AVG 54
500 500
% | ———
o
309 309
209 209
100 100
310 2320, 740 2360 780, 200 s 000 00, 1500 1700, 1900 2100 2300 2600, 2700, 0
Frequency (MHz) Freauency (M)
Site +03CHI5-HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition

: AV6_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 gBuvim) bate: 20220430 2 v bate: 2022030
1304 1204
1200 1204
!
1o o
P GR L MTIPEN 100
a0 s0d
209 PEAK BE 74 809 PEAK 74
700 | 700
hise,
600 W% 60
500 o o S0l Ly - it ; R st
109 109
300 304
204 204
10d 10d
o A TS T A TR i = oo T T Tamo 70 Bo g0 Too 30
Treauon () Froqoncy (i)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 oBuvm bate: 2022030 2 B bate: 20220430
1304 1304
1204 1204
g 10
100 1004
b
90.0 \_/ 90.0f
w0 s0d
70 70d
609 AVG_BE b4 00 AVG 54
s0d e s0q) I
40.0| 1 A0.0] ot e
309 30d
204 204
10d 104
TS T AT i = L R R T o
Treauones (i) Frouoncy (i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

5+6

Vertical Fundamental

A (dBuvim) Date: 20220430 A dBuvim) Date: 2022.04.30
1309 1300)

1209 1200)

1109 100

10000, 1000| M

904 A 909

209 PEAK BE 74 809 PEAK 74
700

00l LR onq)
5o SNV S S O R N U U PO vl e SR —.

Avg.

.
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
AR AP o000k st seom et S A
Peak
o R oo I
o
i
800 B AN 800
d S
40,0 e ] 0.0 ———— e ———— et ]
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz

5+6 Horizontal Fundamental

1 (@Buvim) Date: 202206.06

. baes 0720806
1500 1500
1200 1200
109 o)
100 N/\,m 1000
a0 %00
209 200 PEAK 74
70 700
o o0
; .
509 00 Ao R Ao i bt
ad ad
500 500
209 209
109 109
o o 75 D Taoo s D SN R = N T
Freatency e Hediency (k)
site 03cHIs 1Y site o3cHISHY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
 RBW-I000000KHz VBW:3000.000KHz SWT-Auto REW-1000.000KKiz VBW:3000.000KFz SWT-Auto
- oo 20220808 iy baes 0720806
1509 1300
1200 1200
109 o)
100.0| 100.0| 1
90.0| \ 90.0|
700 | 700
o0 I / a0l I 1 o
500 / 500
1 A0.0) R T =
300 500
209 209
109 109
o T T 756 E oo s oo e T oo e 7o e B
Freatency iz Fediency (k)
Site 03cHIsHY site oacHisHy
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto : RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
5+6 Vertical Fundamental
s P i) [
100.0| 100.0| i
o
60.0) M 60|
o o S S NN POPRUD 0 R PO Ao s
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
RO 00D 000Kz VoW SO0 000K WALt RO T000 000K VoW 2005000k SWT A0
Peak
i R i) R
uog
o ~
s
0.0 600/ AVG_54]
. / —
o N [N N B
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL
ROWELOGD 000K VoW G010 2 /At ROMELOOD 00K VoW 0510k SWTAto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz
5+6 Horizontal Fundamental
i R i) [
1000 w"/ ““M«»/\ 1000
i \
800 N [PEAK_BE_74 800 PEAK 74,
wd ,
w09 kLY B R DO [ D ) Vv vy e
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
RO T00D 000Kz VoW S0 000K SWT A RO T000000K 2 VoW 2005000k AT
Peak
. R i) R
90,0 I 90.0|
609 AVG_BE 54| 00 VG 54
i
40.0) S S S S | 0.0 e 1
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition 1 AV6_54 3m 9D120_02038_20210804 HORIZONTAL
ROWELOGD 000K VoW G010 2 /Tt ROMLOOD 00 VoW 0T1OR WAt
Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

. e 2022.06.6 — vae: 2022.06.06
1309 1300
1209 1200
100 o)
1000 1000
s Mw\‘w’\‘ s
00 IPEAK_BE_74| 809 PEAK 74
700 S 700
3
Py o0
Yy :
500 Ayt Y s ms——va——_ L
ad and
309 300
200 200
109 100
o A AT T i =) D N ™ e T
Freasoncy i Heaiency k)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
{RBW-I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000Kz VBW:3000.000KHz SWT:Auto
. e 2022.06.96 — vae: 2022.0606
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
wd ™ wd
70 N 700
w0g \ weE w
500 500
40.0| A0.0] S B e
30 309
209 200
100 100
T . = M - S o
Frsasencs i Heaioncy sy
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL
| RBWHI000.000KHz VBW:0010KFHz SWT:Auto  RBWF1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D77 of D113



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CHO1 2412MHz

5+6

Horizontal

Fundamental

A (Buvim)

Date: 20220606

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

o

110.0 100 1
1000 /W“”w 1000

o

w00

500) A S0 e A A e o AR oy bt
o

ooy by L
sie oacHis Sire aacHis sy
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
RBW-I000.000KH2 VBWA3000.000KHz SWT-Auto REW-I000000KHz VEW:3000000KHz SWT-Auto
Peak

100.0| 100.0| 1
%09 AN s0q

800/ ! 80.0|

50 J sad J

0.0} S5l =
o
e Toasncy an

sie oIS Y Sie aacHis Y
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition AVG_54 3m 9D120_02038_20210804 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CHO1 2412MHz

5+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1
o Ja
w .
0.0 ] 0.0 i ARl i g Qraxsstcpesthatacnestiogehe
b
- e
Site +03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
Y —~
80.0| — 80.0)
600 609 AVG 54
Y ‘
B e e N B
o
- e
Site +03CHI5-HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition AV6_54 3m 9D120_02038_20210804 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CH11 2462MHz

5+6

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220606

B i e YR Y

d \w
80.0) PEAK_ BE_74

fitge
- i A,

460 7463.2465. 246724692471 469.7491.2493. 2495 2487, 2500
Froquency (MHz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20220606

300, fs00. 1700, 1900 2100 2300 2500,

Froquency (MHz)

03CHI5HY

PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

PERK 74|
PRPTR——
2700, 3000

Avg.

~_ | AVG_BE b4
s00)

100 p e S S B

A (@BuVim) Date: 20220606

——

160 7463.2465.2467 24602471 469.7491.2493. 74952457, 2500

Froquency (MH2)
£ 03CHI5-HY

Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 20220606

b 54
300 A500. 4700, 1900 2100 2300 2600 2700, 3000
Froquency (MHz)

03CHI5-HY
AV6_54 3m 9D120_02038_20210804 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CH11 2462MHz

5+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

iy f— e oo 20220008
100.0| M« 100.0{
00 “"M PEAK BE 74 e09) PEAIC 74|
00
s00) T i 50 PSSR S (N N TV DI § | WOPHSENS S
509
oy i Hoasoncy i
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
10
wn\//d 90|
600) \¥ AVG_BE 54 609 AV 54
500 L —
40.0| = B e
200
oy i Hoasoncy ik
Site :03CH15-HY Site. 03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition AV6_54 3m 9D120_02038_20210804 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT

802.11ax HE40 Full CHO3 2422MHz - L

5+6 Horizontal Fundamental

1oy ot 2022.0830 ot dBavm) bae: 20220830
1509 100

1200 1200

1100 10,0/ 1

1000 R 1004

909 |

w00

00|
700| h g 700| i
509) 600

»
0.0 i A

JERURAPPP
0.0 A AL AN e

400) 400

300 300

200 200)

100 100]

310 2540, 2360, 2380, 2400 2. 2440, 2460, 2470 000 300 1500, 1700 1900 2100 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site :03CHIS-HY. Site 03CHI5-HY
Condition +PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

100.0| 100.0| 1
A~
509 \/ 04|
-l - iy i i
g S
Y————— 40,0 e e
s
R e
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL
ROWRLOGD00K 2 VeW 001082 W Ao

: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

5+6 Horizontal Fundamental

1 (@BuVim) Date: 20220430

1009 W"‘"‘W«,\

w09 s reaceE T
700
e o,
b T
Sy
i

410 2420, 2430 240, 2450 2460 2470, 2480, 2490, 2500
Frequency (1Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220430

~ AVG_BE_54]

410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

5+6

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

[— v ——
wd g
800 I 800 PEAK 74
w00
L o = e P s04) MMWWMMWW VS —"
oy
eency tancy
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
RBW-I000.000KH2 VBWA3000000KHz SWT-Auto REW-I000.000KHz VBW:3000000KHz SWT-Auto
Peak
savm J— s ——
1o
90.0| 90.0f 1
V“W\
609 ~_ 600 T VG 54
500, RS 50.0] T \.
toa—— ot ]
eency eancy
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

5+6

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20220430

T
\N«M,

M%WW e

PEAK_BE 74

Site

410 2420, 2430 240, 2450 2460 2470 2480,
Frequency (1Hz)
+03CHIS-HY

Condition +PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450,

2500

Left blank

Avg.

Date: 20220430

NS

AVG_BE_54]

410 2420, 2430 240, 2450 2460 2470 24%0.
i

Site
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

requency (1MHz)
+03CHI5-HY

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450,

250

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

5+6

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 20220501 i o 20220501
w00 w500
1209 1209
1o e .
1000 W 1000
s / v
509 w0 e
09 ' 709
500 v,/'M 60l ]
3 et L il et o L e
109 P
09 509
20 20
100 104
o 7T T w7 N 06— Ta a6 a0 FieG B0 B0 om0
oy Ty i
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
{RBWH000.000KHz VBWA3000.000KHz SWT-Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
v oo 20220501 s sy oo 0220501
w00 w500
1200 1200
109 o
1 1000
ws ALV
709 -
609 609 AVG 54
50.0) 50,0 MﬁJ ¥
i ———
! A -
309 509
209 209
100 100
= e T 77 N o6 Ta a6 To00 TG00 00T o
sy (aty ey i
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

5+6

Horizontal

Fundamental

1 (@BuVim)

Date: 2022.05.01

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o /A\/MVWW
00— M1
so.0p
o
o
Condition + PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL
AR O AT
Peak Left blank
Y
900 A f\\/\
00 f\ N \n \
/ b
w I I
o
w00 \_,\
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

5+6

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 20220501 J @suvm) Date: 20220501
1300 1300
1200 1200
110l 100 .
100.0| //_\'!‘\/"'V\ 100.0|
909 s0q|
309 s0ql AT
109 70
500 w/b’“-"“w s04) ]
50,00 A S A NMWW’;M L
109 104
209 204
200 20
100 10
= ) oo o0 10 oo 1o 7o B 206 2700 00
Froquency (iz) Froauency (iHz)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20220501 J @Bavm) Date: 20220501
1300 1300
1200 1200
1100 o)
1000 1004
900 [\/(\/\ 904
309 50|
700 704
609 609 AVG 54
500 s0q] Y
. R | —
Y N T W S N L
309 204
209 200
100 10
= ) oo o0 w0 oo 1o 7o B 06 2700 0
Froquency (ir) Froauency (iHz)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

5+6

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2022.05.01

\ PEAK_BE 74

i

410

Site
Condition

220 2430, 2440, 2450, 2460, 2470 2480 2490 2500

Frequency (1Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2022.05.01

— 0/ \ G B 54
500

N

410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
i

Site
Condition

requency (1MHz)

+03CHI5-HY

: AV6_BE_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No.

: FR210404C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

5+6 Horizontal Fundamental

A (@Buvim) Date: 2022.06.06

e o) Dot 20220606
1500 1500
1200 1200
110, 10.0| 1
100 (/ \‘/"\V\ o) 1004
200 s00)
500 - b\/‘«/ 800 ST
700 P AT 704 ki
00l N 0l ] R T
[ AN WOV IS — L e e B
100 0]
300 300
200 200
100 100
= B T won  m e 20 o oo e oo o 7o e 70 7 E
Hreauency (1K) Frequency (i)
site £ 03CHIS HY sire 03CHIS HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
 RBW:1000,000KHz VBW:3000000KHz SWT:Auto RBW:I000.000KHz VBW:3000.000KHz SWTiAuto
) By oate: 202206.06 - vate: 2022060
130 1300
1200 1200
10 o
|
100

”" AR o
e : |
::4_/ AL 500 T | /HJ i) m—,i

0.0
309 300
200 200)
100 100]
310 7540, 2360, 2360, 240, 2. 2440, 2460, 2470 000 300, 1500, 1700 1900 2100 2300 2600, Z700. E
Frequency (MHz) Frequency (MiHz)
site £ 03CHIS-HY site £ 03CHIBHY
Condition + AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto : RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

5+6

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 202206.06

B

\}\ -
1Y
700 %v/‘\w

PEAK_BE 74

410 2420, 2430 240, 2450 2460 2470 2480,

Frequency (1Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2%, 2500

Left blank

Avg.

A VG BE 5
s00) =g
Sy g
100 —
300
200
100
w0 Tam zam awe 2ee aeo  Zm ZEs m B0
roquency (r)
site £ 03CHIS-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL

Date: 2022-06.06.

90,0 //\
o \w«.m‘\

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

5+6 Vertical Fundamental

2000 - o 2000
1209 0

1209 1m0

g od .

1w0g o

g f e wd 1

o - w K -
709 h /f L""/\Aﬂ,\‘\ 700

s :

60 i
IO TR RS N e B S S S o

.
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
AR AP o000k st seom et S A
Peak
o I oo R
o

300) 300]

200 200)

109 100

310 7340, 2360, 2580, 2400, 2420, 2840, 2460, 2470 000 300 1500 700 1s00. 2100 2300 2600,  Z700. 0
Frequency (1Hz) Frquency (MHz)
Site +03CHI5-HY Site $03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition : AV6_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D92 of D113
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

5+6

Vertical Fundamental

Avg.

avm ——
o
e
oo
o
S AVIWESSY
w00
o M\/“\vv\m,\ PR BE 7
00l N A
o
w8
oy
o
o
T T s = 0
e
sie ocHIBHY
Condition + PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL
RBW-I000.000KH2 VBWA3000000KHz SWT-Auto
Peak Left blank
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o
1o
o
1o
s00
Iy i
609 G T
a
» DAV
]
2
o
T N T 7
e
sie ocHIBHY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

5+6

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

e 2022.06.06 — vae: 2022.06.06

1309 1300

1209 1200
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109 100

i ] D X T T N ™ e T
ooy () reaioncy i
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
{RBW-I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000Kz VBW:3000.000KHz SWT:Auto
. e 2022.08.96 — vae: 2022.0606
1300 1500
1200 1200
o9 o)
1000 1000
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s0d A/ s0d
v J wd
609 0 G 54
50.0) / 50| T
PN Vi R N W o
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100 100
Zn e e R T T w7 S - S o
ooy ey reaiancy s
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition : AV6_54 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - R

5+6

Horizontal

Fundamental

1 (@BuVim)

Date: 202206.06

A

M
o o]

+_PEAK BE 74|

N,

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

M
w0 o]
o
09
20
100
T S ST T 3
reoncy
site {03CHI5HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL
| RBWH000.000KHz VBWA3000.000KHz SWT:Auto
1 oo 20220608
w00
1200
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1
500
T
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60.0| E
e
509 ot ==
MHM e
09
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100
T NS T T -3
eoncy
site {03cHI5HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR210404C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

5+6 Vertical Fundamental

1 (@BuVim)

Date: 202206.06 ) (@Buvim)

Date: 20220606

. T e

s00) s00) kT
700 700) I
s00)

MM 60.0)

PR DR AR AV SYOB OO Al | WO
09
eoncy ey Troaoncy i
Site :03CH15-HY Site. 03CH15-HY
Condition + PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition : PEAK_74 3m 9D120_02038_20210804 VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto RW:I000000KHz VBW3000.000KHz SWTAuto
Peak
oy ot 2220006 s pu—
10
s00 o
609 600 ] AVG 54
w00
4 W -l T [ DS NS ] | NS —
evoncy ey roaoncy iy
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition 1 AV6_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - R

5+6

Vertical

Fundamental

Peak

1 @BuVim)

Date: 2022-06.06
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A ‘*‘\MM

e

410 2420, 2430 2440, 2450 2460 2470, 24s0. 2490, 2500

Site

Condition

Frequency (1Hz)

+03CHI5-HY

+PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2022-06.06.

wnM’J\)) \¥
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IRk \

AN AVG_BE 54|

410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
i

Site
Condition

requency (1MHz)

+03CHI5-HY

: AV6_BE_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210404C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CHO3 2422MHz - L

5+6

Horizontal

Fundamental

A (@Buvim)

Date: 20220606
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Date: 2022.06-06
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Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

o

Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
RBWHOOB000K31z VB WE3000.000KHz SWT-Auto REWATD00000KHz VBWH3030000KH2 SWTAuto

Peak
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%09 as \(\/\ 09
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Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition AVG_54 3m 9D120_02038_20210804 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CHO3 2422MHz - R

5+6

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20220606

N

KJ’V'\'/\N/L“,m

O

PERK BE 74

[

410

Site
Condition

220 240, 240 240, 2ae0. 2470 24
Frequency (Hz)

+03CHIS-HY

0. 2400, 2500

+PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220606

:\ Ve \//_\/7\

AVG_BE 54|

—~_ |

410

Site
Condition

220, 240, 24d0. 2450, 2460, 2470 2480,
Frequency (Hz)
+03CHI5-HY
: AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

20, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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‘
- A
60.0) M 60.0|
————
oo S B AV N ¥ o R N O O o
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
-
o N
'aYAAA
80.0| f / f { 80.0|
609 609 AV 54|
00| 50| \.
40.0} 80,00 i
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition AV6_54 3m 9D120_02038_20210804 VERTICAL
e n ot i 0z v e a2 o o v
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FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CHO3 2422MHz - R

5+6

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20220606

T

\
“/\I\/W\/\/\M

ooy

PERK BE 74

410

Site
Condition

220, 240, 240 2450, 2460 2470 2460 2490, 2500

Frequency (Hz)

+03CHIS-HY

:PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 20220606

B VA G

L\ AVG_BE 54

|

410

Site
Condition

220 240, 240 240 2460 2470 2480
Frequency (MHz)
£ 03CHI5-HY
: AV6_BE_54 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

0. 2500

Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 484/65 CH09 2452MHz - L
5+6 Horizontal Fundamental
1000] LVATVES 1000)
wd
500 Mdvnf\[" 60 .w-j
H Sl 0.0 A ARSIl
o
Site :03CHI5-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
ung
a0l /\/”\/\ 504
o i
00| 50| /J
B R e
wd
Site :03CHI5-HY Site. 03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORIZONTAL Condition AV6_54 3m 9D120_02038_20210804 HORIZONTAL
RBWIO00000K 2 VEW 0010 SWTAute RBWA000000K2 VBWL0BL0KHz SWTiAuts
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CH09 2452MHz - R

5+6

Horizontal

Fundamental

1 (@BuVim)

Date: 20220606

Avg.

EEREl
/

~

600 VG BE 54
o V'\x
400
300)
200)
100)
410 2420, 2430 2440 2450 2460 2470, 2480, 2490, 2500
Frequency (MHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

> Awn=_- =
m/vw‘f\,/“"'/ ! “W\"V\&
]
o
Condition : PEAK_BE_74 3m 9D120_02038_20210804 HORIZONTAL
TR B4 o1z S0 27106
Peak Left blank
-

Left blank
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FAX : 886-3-327-0855
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: FR210404C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CH09 2452MHz - L

5+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

v vt 20220808 oot oae 20220808

100.0| 100.0{ 1

s00| e 904

by i

bt 50 T e
309
E— Heaiancy i)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL Condition PEAK_74 3m 9D120_02038_20210804 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

0

%01

a0 > w04

s00 .
501

; o A M M A | B s |
300
ey ) Heaioncy s

Site :03CH15-HY Site. 03CH15-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL Condition AV6_54 3m 9D120_02038_20210804 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CHO09 2452MHz - R

5+6

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220606

/’WWW\J
W/ o

AR

Site

410 2420 2430 20, 2450 2460 2470, 240, 2400, 2500
Frequency (Hz)

+03CHIS-HY

Condition :PEAK_BE_74 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 20220606

e —
]

T

300
200
109
410 2420 2430 2M0. 2450 2460 2470 2480, 2490, 2500
Frequency (MHz)
Site £ 03CHI5-HY
Condition : AV6_BE_54 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

5+6 Horizontal Vertical

) aBovim Dot 20720502 e sovm) Date 20720502
1300 1300
1200 120
110l o)
1000 1004
500 a0
809 PEAK 74 809 PERK 74
709 704
o0 . " s o0l . a5
50 e —— Rp— s0q) ; » S
0 a0
200 30
209 20
109 100
w00 o w0 wom w0 oo 7eoon 7m0 Ty L T S 7 T R
Freauency () requency (i)
site $03CHI5-HY site 03CHISHY
Condition :PEAK_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector :Peak Detector Peak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D106 of D113
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

5+6

Horizontal Vertical

Peak

Avg.

1 (@BuVim)

Date: 202205.02 ) (@BuVim) Date: 20220502

1300
1200
o)
1000
904
PEAK 74 80 PEAK 74
700

A6 54 609 v 54)

1

(T

e | 504 1 A AT
40

300]
200]

100

0

+03CHIS-HY HY
+PEAK_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
+Peak

Condition
Detector

8000, 10000, 12000, 4000. 6000 18000 000 5000, 3000, 70000, 12000, 4000, 6000, 18000
Frequency (1Hz) Frequency (M)

Site 03CHI5-

Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

5+6

Horizontal Vertical

Peak

Avg.

Date: 2022.05.02 A dBuvim) Date: 2022.05.02
1309 1300)
1209 1200)
1100 100
1009 1000|
90 909
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500 e e et 509 1 e S e
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200 200
100 100
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site 5-HY Site 03CHI5-HY
Condition +PEAK_74 3m 9D120_02038_20210804 HORTZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

5+6

Horizontal Vertical

Peak

Avg.

Date: 20220502 el (dBuvim) Date: 20220502
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
800 PERK74| 809 PERK 74
700 700]
609 . A6 54 09 . . AVG 5
500 e — 5 500] e ot
" Z. o e p—— o | » s
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Condition +PEAK_74 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector Detector Peak

TEL : 886-3-327-0868
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2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

Peak

Avg.

m Date: 2022.05.02 ol Date: 2022.0502
1300 1300
1200 1200
10 o)
1000 1000
900 90
e ] S S A N .8 200
700 700
09 G 54 e AVG 5
500 z S—_—s 50 —
R el Saane el L R S S
000 e 1 00—
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209 200
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Conditi +PEAK_74 3m 9D120_02038_20210804 HORTZONTAL Condition PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector +Peak Detector Peak
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2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

5+6

Horizontal

Vertical

Peak

Avg.

Date: 2022-05.02

»»»»»»»

vt
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)

10000,
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:03CHIS-HY.

+PEAK_74 3m 9D120_02038_20210804 HORIZONTAL
+Peak

16000,

8000

Date: 20220502
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1200
o)
1000
90
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700
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50
400
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200
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- =
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Peak

6000,
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FAX : 886-3-327-0855

Page Number

: D111 of D113



FCC RADIO TEST REPORT

Report No. : FR210404C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Partial 242 (SHF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HEA4O Partial 242/62 SHF

5+6

Horizontal

Vertical

Peak

Avg.

Date: 20220609

PERK 74|

AVG 54

22000, 23000, 24000, 25000

:PEAK_74 Im SHF ANT_9170_00993 HORIZONTAL
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Date: 20220609

PEAK 74

e
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P

Condition
Detector Peak

3000 19000 20000,
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21000 22000.
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24000, 25000
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 Partial 242 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE40 Partial 242/62 LF

5+6

Horizontal Vertical

QP/
Peak

Date: 2022.06-06

vim Date: 2022.0606 e amavimy
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casl onsl
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514 514
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ool 0o

s

v 2 2

f 3 8 34.3)
el 4 4 4 MM‘ e
29 JJ» el WA MW
14 . 14 Ve
1 g
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w0 w0 o w0 w0 ow

0 100 200 300 400 500 600 T 0 100 200 300, 400 500 600
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Condition + QP 3m BILOG_41912_20220206 HORIZONTAL Condition QP 3m BILOG_41912_20220206 VERTICAL
Detector :Peak Detector peak
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Appendix E. Duty Cycle Plots

Antenna Band Cyl?:llgz/%) T(us) 1/T(kHz) |VBW Setting
5+4 802.11b 100.00 - - 10Hz
5+6 802.11b 98.22 - - 10Hz
5+4 802.11g 99.05 - - 10Hz
5+6 802.11g 99.05 - - 10Hz
5+4 2.4GHz 802.11ax HE20 Full RU 100.00 - - 10Hz
5+6 2.4GHz 802.11ax HE20 Full RU 100.00 - - 10Hz
5+4 2.4GHz 802.11ax HE20 106 RU 100.00 - - 10Hz
5+6 2.4GHz 802.11ax HE20 106 RU 100.00 - - 10Hz
5+4 2.4GHz 802.11ax HE20 242 RU 99.27 - - 10Hz
5+6 2.4GHz 802.11ax HE20 242 RU 99.27 - - 10Hz
5+4 2.4GHz 802.11ax HE40 Full RU 100.00 - - 10Hz
5+6 2.4GHz 802.11ax HE40 Full RU 98.90 - - 10Hz
5+4 2.4GHz 802.11ax HE40 242 RU 99.27 - - 10Hz
5+6 2.4GHz 802.11ax HE40 242 RU 99.27 - - 10Hz
5+4 2.4GHz 802.11ax HE40 484 RU 98.59 - - 10Hz
5+6 2.4GHz 802.11ax HE40 484 RU 98.59 - - 10Hz

TEL : 886-3-327-3456 Page Number : E1 of E5

FAX : 886-3-328-4978
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MIMO <Ant. 5+4>

802.11b

802.11g

B Fepioht Spectram Amalyze - Swept $h
AL

Sweep Time 15.00 ms )
PN T o Trig: Free Run AvglHold: 11
IFGain:Low Atten: 30 dB

r.Y
#Avg Type: RMS

o ol | [ Keysight Spectrum Analyzer - Swept SA
AL A
SweepiControl g Type: AN
PNO: Fast —+— Trig: Free Run AvglHold: 11
IFGain:Low Atten: 30 dB

Marker 3 A 2.11500 ms

Ref 126.99 dBpV

iCenter 2.462000000 G
#VBW 8.0 MHz

Sweep 15.00 ms (1001 pts)|

Ref 126.99 dBpV

v
F IJL-.-«;M.«»«:. Sty et et I e R R T L R

Span 0 Hz ‘Center 2.462000000 GHz Span 0 Hz
IRes BW & MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts)|

.00 s |
2115 ms|(A) 0995 4B
9500us|  104.485 dBuV

55 € 5uffix not allowed STATUS €3 Align 20 Hz to 3 6 GHz required

802.11ax HE20 Full RU

802.11ax HE20 106 RU

B Feioht Spectnem Al - Swept SA
Rl :

g ENSE I ANIG
Sweep Time 20.00 ms #Avg Type: RMS
T Trig: Free Run AvglHold: 14
Atten: 20 dB

Ref 116.99 dBpV

iICenter 2.462000000 Gl
#VBW 2.0 MHz

B Keysight Spectrum Analyzer - Swept SA

I R ENSE I ANIG

Sweep Time 30.00 ms #Avg Type: RMS Sweep/Control

e Trig: Free Run AvglHold: 14

ow Amen: 30 dB Sweep Time|
30.00 ms

Ref 126.99 dBpV

Span 0 Hz ‘Center 2.412000000 GHz Span 0 Hz

#VBW 2.0 MHz

Sweep 30.00 ms {1001 pts)|

STATLS € Align Now, Al required

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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802.11ax HE20 242 RU

802.11ax HE40 Full RU

B Fepioht Spectram Amalyze - Swept $h
AL

Marker 3 A 2.75000 ms )
PNO: Fast —+— Trig: Free Run
Fosinow

A
#Avg Type: RMS
AvglHold: 111

==

B Fepioht Spectram Amalyze - Swept $h
AL

Sweep Time 20.00 ms )
PNO: Fasi —+ Trig: Free Run
IFGain:Low Atten: 20 dB

A
#Avg Type: RMS
AvglHold: 111

Ref 136.99 dBpV

‘Center 2.412000000 GHz
#VBW 8.0 MHz

AR

Span 0 Hz
Sweep 10.00 ms (1001 pts)|

2730 ms | (A)
3440 ms|
2750 ms (A1

dB
3440ms. 105812 dBuV

STATLS € Align Now, Al required

Ref 116.99 dBpV

S

‘Center 2.452000000 GHz

Res BW & MHz #VBW 8.0 MHz

#1

xr1 10.78 ms
107.155 dBuV|

Span 0 Hz
Sweep 20.00 ms (1001 pts)|

802.11ax HE40 242 RU

B Feioht Spectnem Al - Swept SA
Rl

Marker 3 A 2.75000 ms
T Trig: Free Run
Atten: 40 dB

Ref 136.99 dBpV

PO

‘Center 2.452000000 GHz
VBW 50 MHz

Avg Typa: Log-Pwr
AvglHold: 11

AMKr3 2.750 ms]
s dBj

e P R

Span 0 Hz
Sweep 10.00 ms {1001 pts)|

ms|(A)

3790 ms

ms /(A1
1| 100,996 dBuV

STATUS € Align 20 Hz to 3 6 GHz required

W Trig: Free Run
Amen: 30 dB

Ref 126.99 dBpV

N S

‘Center 2.462000000 GHz
#VBW 2.0 MHz

ANIG
#Avg Type: RMS
AvglHold: 11

AMKr3 1.420 ms]
0.200 dB}

Span 0 Hz
Sweep 10.00 ms {1001 pts)|

1.400 ms |(A) 1.647 dB|
4310ms|  103.430 dBuV
1.420 ms | (A) 0.200 dB
4310ms|  103.430 dBuV

STATUS € Align 20 Hz to 3 6 GHz required

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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MIMO <Ant. 5+6>

802.11b

802.11g

B Fepioht Spectram Amalyze - Swept $h
AL

Marker 3 A 675.000
. a L PNO: Fast —+— Trig: Free Run
Fosinow

A
#Avg Type: RMS
AvglHold: 111

Ref 136.99 dBpV

iCenter 2.412000000 G
#VBW 8.0 MHz

Span 0 Hz/
Sweep 3.000 ms (1001 pts)|

2,
109,347 dBuV

55 € 5uffix not allowed

STATUS € Align 20 Hz 1o 30 MHz required

2o ] | [ keysight Spectruem Analyzer - Swept 54
AL

A
#Avg Type: RMS
AvglHold: 111

Marker 3 A 2.11500 ms )
PNO: Fasi —+ Trig: FreeRun
IFGain:Low Atten: 30 dB

Ref 126.99 dBpV

v
Sty et et I e R R T L R

F lﬁ s

‘Center 2.462000000 GHz
Res BW & MHz

Span 0 Hz

#VBW 8.0 MHz Sweep 5.000 ms (1001 pts)|

.00 s |
2115 ms|(A) 0995 4B
9500us|  104.485 dBuV

55 € 5uffix not allowed STATUS €3 Align 20 Hz to 3 6 GHz required

802.11ax HE20 Full RU

802.11ax HE20 106 RU

B Feioht Spectnem Al - Swept SA
Rl

Sweep Time 20.00 ms Trig: Free Run
Amen: 20 dB

Ref 116.99 dBpV

ANIG
#Avg Type: RMS
AvglHold: 11

P T N RTSST S T F R T o FTe R P T Ve SR N T TR T

iICenter 2.462000000 Gl
#VBW 2.0 MHz

Span 0 Hz

B Feioht Spectnem Al - Swept SA
Rl

4B ALIGN
#Avg Type: RMS SweeplControl
AvglHold: 11

-Swasp Time 30.00 ms
R Trig: Fres Run
ow Atten: 30 dB. Sweep Time,

30.00 ms

Ref 126.99 dByV
1
L]

bttt Mk s vl st et g e bty bt

‘Center 2.412000000 GHz Span 0 Hz

#VBW 2.0 MHz

Sweep 30.00 ms {1001 pts)|

STATLS € Align Now, Al required

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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802.11ax HE20 242 RU 802.11ax HE40 Full RU

B Fepioht Spectram Amalyze - Swept $h
AL

= ||
Al

#Jun 05, 2022 112 P May 01, 2022

3 Y 1 3 Y

Marker 3 A 2.75000 ms ) #Avg Type: RMS Marker 3 A 5.44000 ms . #Avg Type: RMS
PNO: Fast —— Trig: Free Run AvglHeld: 111 PNO: Fast —+ Trig: Free Run AvglHeld: 111
IFGainiLow Atten: 40 dB \FGain:L ow Atten: 20 dB

AMKr3 2.750 ms) AMKr3 5.440 ms)
Ref 136.99 dByV 10 Ref 116.99 dByV -0.958 dB

384
onfin S VTP B .-QX‘-_’M..-WNH..‘-..‘. b e s AL L g bbb

‘Center 2.412000000 Gl Span 0 Hz| ‘Center 2.452000000 GHz Span 0 Hz|
#VBW 8.0 MHz Sweep 10.00 ms (1001 pts)| IRes BW & MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)|

2730 ms | (A) 0.118 dB| 380 ms | (A)
3440 ms|

2750 ms (A1 dB 5,440 ms| (A1
3440ms| 105812 dBUV 6.220ms| _101.495 dBUV

STATLS € Align Now, Al required = STaTus

802.11ax HE40 242 RU 802.11ax HE40 484 RU

B gt Spectrim Analzer - St 4 —r B gt Spectrim Analzer - St 4
" "

U E I A ALIGN :18: U E I A ALIGN
Marker 3 A 2.75000 ms Avg Type: Log-Pwr L Marker 3 A 1.42000 ms #Avg Type: RMS
PHO: Tast e Trig: Free Run AvglHeld: 111 P 1 e Trig: Free Run AvglHold: 11
o L) SelectMarker ow G SelectMarker
3 31. 3
Ref 136.99 dBpV .926 10 Ref 136.99 dBpV 2

.

‘Center 2452000000 GHz Span 0 Hz ‘Center 2452000000 GHz Span 0 Hz
VBW 50 MHz #VBW 8.0 MHz Sweep 10.00 ms {1001 pts)|

5[ (A) 2202 dB 1] 400 ms | (A)

3.790m 100.996 dBLV 1] .B90 ms 102.981 dBuV

ms /(A1 IEH| 420 ms {81
ns | 4, [

STATUS € Align 20 Hz 10 3 6 GHz required STATUS € Align 20 Hz 10 3 6 GHz required
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